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NHS MEDICAL POLICY 

1 Only ONE of the following interleukin-5 receptor antagonists is to be used at a time: 
• Mepolizumab (Nucala)
• Reslizumab (Cinqair)
• Benralizumab (Fasenra)

2 Continuation of the IL-5 receptor antagonist is by or in consultation with ONE of the following 
types of physicians: 

• Pulmonologist
• Allergist/Immunologist

3 The IL-5 receptor antagonist is prescribed no more frequently than every 4 weeks. 

Interleukin-5 (IL-5) Receptor Antagonist Therapy for Asthma 
Medicine 2016-002 

Effective Date:  12/14/16 

A. Monoclonal antibodies directed against interleukin-5 (IL-5) are used as therapeutic
agents for severe eosinophilic asthma or eosinophilic granulomatosis with polyangiitis
(EGPA).

For initiation of anti-IL-5 therapy, please use current MCG.
Benralizumab (A-0985)
Reslizumab (A-0942)
Mepolizumab (A-0922)

B. For continuation of anti-IL-5 therapy, ALL of the following must be present:
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4 The provider has documented tolerance with no adverse reactions to the IL-5 receptor antagonist. 
 

5 The provider has documented evidence of a positive clinical response to treatment, as indicated 
by ONE or more of the following: 

• A reduction in asthma symptoms  
• A reduction in frequency of asthma exacerbations 
• Reduced use of controller medications  
• Increased FEV1 from pretreatment baseline 

 
6 The member still requires ongoing treatment with BOTH of the following: 

• High-dose inhaled corticosteroid (listed in Appendix A) 
• One additional asthma control medication (listed in section A, #10) 

 

SOURCES  
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C9473, J2182, J2786, J3590, 96372, 96401 
 

 

Date Action/Description  
 12/13/2017 Annual renewal and approval by UM Committee  

 06/13/2018 
Added Benralizumab (Fasenra) to A: Lines 1 & 4 and B: Line 1; Sources; 
added lines 12 & 13; Code References added J2182, J2786 & J3590 

 06/12/2019 Annual renewal and approval by UM Committee 

 06/11/2020 

This was altered to suggest simply using MCG criteria for initial  
            treatment and using the NHS policy for continued treatment.  
            MCG does not address continued treatment. 

06/11/2021 Annual renewal and approval by UM Committee 
06/10/2022 Annual renewal and approval by UM Committee 
05/26/2023 Annual review and approval by UM/QM Committee 

  

CODE REFERENCE  (This may not be a comprehensive list of codes to apply to this policy.)  
 

POLICY HISTORY/REVISION INFORMATION  
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Appendix A: Estimated Comparative Daily Doses for Inhaled Glucocorticoids 
From UpToDate.com, National Heart, Blood, and Lung Institute Expert Panel Report 3 (EPR 3): Guidelines for the 
Diagnosis and Management of Asthma; 2007.  
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NHS MEDICAL POLICY 

				Interleukin-5 (IL-5) Receptor Antagonist Therapy for Asthma 

Medicine 2016-002









A. Monoclonal antibodies directed against interleukin-5 (IL-5) are used as therapeutic agents for severe eosinophilic asthma or eosinophilic granulomatosis with polyangiitis (EGPA).



For initiation of anti-IL-5 therapy, please use current MCGMCG. 

Benralizumab (A-0985)  

Reslizumab (A-0942) 

Mepolizumab (A-0922) 













 

B. For continuation of anti-IL-5 therapy, ALL of the following must be present:









		1

		Only ONE of the following interleukin-5 receptor antagonists is to be used at a time:

· Mepolizumab (Nucala) 

· Reslizumab (Cinqair)

· Benralizumab (Fasenra)





		2

		Continuation of  theof the IL-5 receptor antagonist is by or in consultation with ONE of the following types of physicians:

· Pulmonologist

· Allergist/Immunologist





		3

		The IL-5 receptor antagonist is prescribed no more frequently than every 4 weeks.



		4

		The provider has documented tolerance with no adverse reactions to the IL-5 receptor antagonist.





		5

		The provider has documented evidence of a positive clinical response to treatment, as indicated by ONE or more of the following:

· A reduction in asthma symptoms 

· A reduction in frequency of asthma exacerbations

· Reduced use of controller medications 

· Increased FEV1 from pretreatment baseline





		6

		The member still requires ongoing treatment with BOTH of the following:

· High-dose inhaled corticosteroid (listed in Appendix A)

· One additional asthma control medication (listed in section A, #10)
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POLICY HISTORY/REVISION INFORMATION 







		Date

		Action/Description 



		 12/13/2017

		Annual renewal and approval by UM Committee 



		 06/13/2018

		Added Benralizumab (Fasenra) to A: Lines 1 & 4 and B: Line 1; Sources; added lines 12 & 13; Code References added J2182, J2786 & J3590



		 06/12/2019

		Annual renewal and approval by UM Committee



		 06/11/2020

		This was altered to suggest simply using MCG criteria for initial 

            treatment and using the NHS policy for continued treatment. 

            MCG does not address continued treatment.



		 06/11/2021

		Annual renewal and approval by UM Committee



		06/10/2022

		Annual renewal and approval by UM Committee



		05/26/2023

		Annual review and approval by UM/QM Committee








Appendix A: Estimated Comparative Daily Doses for Inhaled Glucocorticoids

From UpToDate.com, National Heart, Blood, and Lung Institute Expert Panel Report 3 (EPR 3): Guidelines for the Diagnosis and Management of Asthma; 2007. 
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Estimated comparative daily doses for inhaled glucocorticoids in adolescents and adults

Drug Low dose Medium dose High dose
Beclomethasone HFA 80 to 160 meg >160 to 320 mcg >320 meg
(Qvar product available in United States)

40 mcg per puff 2to 4 puffs 1 1

80 mcg per puff 1to 2 puffs 3 to 4 puffs >4 puffs
Beclomethasone HFA 100 to 200 mcg >200 to 400 mcg. >400 mcg
(Quar product available in Canada, Europe, and elsewhere)

50 meg per puff 2to 4 puffs 1 1

100 meg per puf 1t0 2 puffs 3to 4 puffs >4 puffs
Budesonide DPT 180 to 360 mcg >360 to 720 mcg >720 meg
(Pulmicort Flexhaler product available in United States)

90 mcg per inhalation 2 to 4 inhalations 1 1

180 mcg per inhalation 1to 2 inhalations 3 to 4 inhalations >4 inhalations
Budesonide DPT 200 to 400 meg. >400 to 800 mcg >800 mcg
(Pulmicort Turbuhaler product available in Canada, Europe, and elsewhere)

100 mcg per inhalation 2 to 4 inhalations 1 1

200 mcg per inhalation 1to 2 inhalations 3 to 4 inhalations

1400 mcg per inhalation 1 inhalation 2 inhalations >2 inhalations.
Ciclesonide HFA 80 to 160 meg >160 to 320 mcg >320 meg
(Alvesco product available in United States, Europe, and elsewhere)*

80 mcg per puff 1to 2 puffs 3 to 4 puffs 1

160 mcg per puff 1 puff 2 puffs >2 puffs
Ciclesonide HFA 100 to 200 mcg >200 to 400 mcg. >400 mcg
(Alvesco product available in Canada)

100 meg per puff 1t0 2 puffs 3to 4 puffs 1

200 meg per puff 1 puff 2 puffs >2 puffs
Flunisolide MDT 320 meg >320 to 640 mcg Insufficient data
(Aerospan product available in United States)™

80 mcg per puff 4 puffs 5 to 8 puffs Insufficient data
Fluticasone propionate HFA 88 to 220 meg >220 to 440 mcg >440 meg
(Flovent HFA product available in United States)*

44 mcg per puff 2to 5 puffs 1 1

110 mcg per puff 1to 2 puffs 3 to 4 puffs

220 mcg per puff. a 2 puffs >2 puffs
Fluticasone propionate HFA 100 to 250 mcg >250 to 500 mcg >500 meg
(Flovent HFA product available in Canada, Europe, and elsewhere)

50 meg per puff 2to 5 puffs 1 1

125 meg per puff 1t0 2 puffs 3to 4 puffs

250 meg per puff A 2 puffs >2 puffs
Fluticasone propionate DPT 100 to 250 mcg >250 to 500 mcg >500 meg
(Flovent Diskus product available in United States and Canada)™

50 meg per inhalation 2to 5 inhalations 1 1

100 mcg per inhalation 1to 2 inhalations 3 to 5 inhalations

250 mcg per inhalation 1inhalation 2 inhalations >2 inhalations

500 mcg per inhalation (strength not available in United States) a 1inhalation >1inhalation
Fluticasone furoate DPT Not available for low dose 100 mcg 200 mcg

(Arnuity Ellipta product available in United States)™

NOTE: Inhaled fiuticasone furoate has a greater anti-inflammatory potency
per microgram than fluticasone propionate inhalers. Thus, fiuticasone
furoate is administered at a lower daily dose and used only once daily.

100 meg per inhalation Low dose not available in this 1inhalation 2inhalations
preparation
200 meg per actuation Low dose not available in this a 1 inhalation
preparation
Mometasone DPI® 110 to 220 meg >220 to 440 meg >440 mcg
(Asmanex DPI product available in United States)=
110 meg per inhalation 1to 2 inhalations 1 1
220 meg per inhalation 1 inhalation 2 inhalations >2 inhalations
Mometasone HFA® 100 to 200 meg >200 to 400 meg >400 mcg
(Asmanex HFA product available in United States)*
100 meg per actuation 1to 2 inhalations 1 1
200 meg per actuation 1 inhalation 2 inhalations >2 inhalations
Mometasone DPI® 200 meg >200 to 400 meg. >400 meg
(Asmanex Twisthaler product available in Canada, Europe, and elsewhere)
200 meg per inhalation 1 inhalation 2 inhalations >2 inhalations
400 meg per inhalation A 1 inhalation >1inhalation

The most important determinant of appropriate dosing is the clinician's judgment of the patient's response to therapy. The clinician must monitor the patient's response on several
clinical parameters and adjust the dose accordingly. The stepwise approach to therapy emphasizes that once control of asthma is achieved, the dose of medication should be carefully
titrated to the minimum dose required to maintain control, thus reducing the potential for adverse effects.

Depending on the specific product, total daily doses are administered once or twice daily. Some doses may be outside approved product information.

DPL: dry powder inhaler; HFA: hydrofiucroalkane propellant metered dose inhaler.

= Doses shown and strengths (ie, mcg per puff or inhalation) are based upon product descriptions approved in the United States which may differ from how strengths are described for products
available in other countries. Consult local product information before use.

9 Select alternate preparation with higher mca/puff to improve convenience.

4 Select preparation with fewer mcg/puff.

© Approved for once-daily dosing in mild asthma in some countries.

National Heart, Blood, and Lung Institute Expert Panel Report 3 (EPR 3): Guidelines for the Diagnosis and Management of Asthma; 2007. NIH Publication 084051 available at http://www.nblbi.nih.gov/health-
Dro/quidelines/current/asthma-quidelines/full-report; updated with additional data from Global Initiative for Asthma (GINA); Global Strategy for Asthma Management and Prevention; 2014. Available at
www.ginasthma.org. U PTO Date







